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ART. NUMBER: 45898
MODEL: AIR COMPRESSOR AC-D 50/2MC EASYSHEET: 2/2

POS. CODE DESCRIPTION QTY
1 A03430 BOLT M8X105 4
2 A03431 CYLINDER HEAD 1
3 A03432 AIR FILTER 1
4 A03433 CYLINDER SEALS 1
5 A03434 VALVE PLATE 1
6 A03435 VALVE PLATE GASKET 1

7 A03436 VALVE CLACK 1

8 A03437 PIN 2
9 A03438 CYLINDER 1
10 A03439 CYLINDER GASKET 1
11 A03440 GAS RING 2
12 A03441 OIL RING 1
13 A03442 PISTON  1
14 A03443 PISTON PIN  1
15 A03444 CIRCLIP Φ12 2
16 A03445 BREATH PIPE 1
17 A03446 O-RING 2
18 A03447 BOLT M5X16 4
19 A03448 CRANK CASE COVER 1
20 A03449 OIL LEVELER  1
21 A03450 BOLT M6X10 1
22 A03451 O-RING 1
23 A03452 RUBBER GASKET 1
24 A03453 CONNCTING ROD 1
25 A03454 ALLEN SCREW M8X22 1
26 A03455 CRANK 1
27 A03456 CRANK CASE 1
28 A03457 SEALING RING 1
29 A03458 BREARING 6204-ZZ 1
30 A03459 STATOR 1
31 A03460 ROTOR 1
32 A03461 BREARING 6202-ZZ 1
33 A03462 MOTOR COVER 1
34 A03463 BOLT M5X105 4
35 A03464 FAN 1
36 A03465 CIRCLIP Φ14 1
37 A03466 CONNECTOR 1

POS. CODE DESCRIPTION QTY
38 A03467 FAN COVER 1
39 A03468 NUT M8 1
40 A03469 FLAP 1
41 A03470 CAPACITANCE 1
42 A03471 THERMAL PROTECTOR 1
43 A03472 BOLT M5X12 4
44 A03473 NUT M8 4
45 A03474 UMILATERALISM 1
46 A03475 RELEASE PIPE 1
47 A03476 BOLT M8X25 4
48 A03477 DISCHARGE PIPE 1

SET 1
(49-51,53)

A03479 WHEEL SHAFT 1

52 A03481 WHEEL 2
52.1 A03505 COVER 2
54 A03482 DRAIN PLUG 1
55 A03483 BOLT M8 2
56 A03484 FLAT GASKET 4
57 A03485 FOOT PAD 2
58 A03486 NUT 2
59 A03488 TANK 50LT 1
60 A03489 STEM 2
61 A03490 POWER CORD 1
62 A03491 NUT 1
63 A03492 SAFETY VALVE 1
64 A03493 PRESSURE GAGE #50 1
65 A03494 PRESSURE GAGE #40 1
66 A03495 QUICK RELEASE 1

67 A03496
PRESSURE REGULATING 

VALVE
1

68 A03497 STRAIGHT IN 1
69 A03498 SWITCH 1
70 A03499 HAND SHANK 1

70.1 A03503 HANDLE CAP 2
70.2 A03504 HANDLE PROTECTIVE 1
71 A03500 BOLT M8 4
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